The Assistant Engineer (QC)
Delhi Urban Shelter Improvement Board
Vikas Kutir, ITO- New Delhi.

PART-I e ChEal

A. L. No. 58/WH/4945/ EE C-5/DUSIB/2016-17/D-1359

R.No 1as 7
Recieme) on U.l-17

Dated: 31.03.2016

Sybject:- Testing of CC Cubes of mix .DAT)). for 7 /28 days compressive strength.’

Name of work :- P/L CC Pavement and repair of drains in JJC Sonia Gandhi Camp See-VII,

R.K. Puram.

1. Details from where sample is collected - From Site of work

2. Name of Circle / Division:- Circle-il /C-5

3 NameohlnioHERRINEEE-Y - = © s © S s et
4. Name of Assistant Engineer :- Sh. S.K. Mittal

5. Name of Executive Engineer :- Sh. S.K.Varshney

6. Name of Contractor / Agency:- M/s S.S. Construction Co.
7. Name of officer collecting sample:- - -
8. Date of collection :- oV AL

9. Date of testing :- ]

10. ldentification mark :- Sl i

11. Size of specimen :- 155D VY S

12. No. of Specimen sent for testing:- 5. et

13. Required strength :- e et o —
Specimen relating to work mentioned above is/are sent for testing. It is certified that

the sample (s) marked........ has / have been taken in my presence which reprasent

........ quantity of work / supply made at site.

) é@‘ié/

Signf/ of contractor

Signature of IE Signature of AE /EE

=

PART-II TEST REPORT
No. SE( QC) /AE (LaB) / 2017 /048 Z00(, ‘ Date: HEEI=47 “ﬂl }‘
TestNo. 1957  Date L.1.17]

Date of Receipt Y.1-17]
Date of Testing =4 .1.]7

Concrete Mix - ™M & Day test :- 2.3, r_:{gl,.q_,g

[r i Weight of Areain | Compressive Strength | Averdge
1‘ S.No | specimen ( Gms)} Sqm. Load Comp. strength Remarks :
i strength Kg./sqcm.
!‘ (Tones) (Kg./sq.cm)
e
|1 3033 SRS 4250 8889
‘, g s 225 Lh.on 19558
| s
1 —Iclé(f ZTix Yo bo 7732
[, G o »

Tested in my presence
Only testing has been conducted in this laboratory. The sample(s) has / have
\‘;L been collected and handed over by the field staff of concerned division.
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